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SPORTON LAB.

FCC RF Test Report Report No. : FG740120B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / 16QAM

Lowest Channel / QPSK
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30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -57.95 dBm -44.95 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -58.39 dBm -45.39 dB
860,000 MHz 1,000 GHz | 100.000 kHz 938.53147 MHz -57.55 dBm -44,55 dB 860,000 MHz 1.000 GHz 100.000 kHz 951.39860 MHz -57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.61 dBm -34.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.98925 GHz -42.10 dBm -29.10 dB
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30.000 MHz 815.000 MHz 100.000 kHz 737.12769 MHz -58.53 dBm -45.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.67341 MHz -58.62 dBm -45.62 dB
860,000 MHz 1,000 GHz | 100,000 kHz 880.06993 MHz -57.77 dém -44,77 d8 860.000 MHz 1.000 GHz 100,000 kHz 918.67133 MHz -57.73 dBm -44,73 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.99 dBm -33.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -47.66 dBm -34.66 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740120B

LTE Band 5/ 1.4MHz
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Highest Channel / 16QAM
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30.000 MHz 815.000 MHz 100.000 kHz 702.60495 MHz -58.57 dBm -45.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -58.12 dBm -45.12 dB
860,000 MHz 1,000 GHz | 100.000 kHz 961.88811 MHz -57.59 dBm -44,59 dB 860,000 MHz 1.000 GHz 100.000 kHz 942.30769 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.21 dBm -29.21 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99475 GHz -42.35 dBm -29.35 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 737.91229 MHz -58.58 dBm -45.58 dB
860,000 MHz 1,000 GHz | 100.000 kHz 940.76923 MHz -57.69 dBm -44.69 dB 860,000 MHz 1.000 GHz 100.000 kHz 913.77622 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.44 dBm -34.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99625 GHz -47.31 dBm -34.31dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740120B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.51 dBm -45.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 691.62044 MHz -58.26 dBm -45.26 dB
860,000 MHz 1,000 GHz | 100.000 kHz 942,72727 MHz -57.49 dém -44.,49 dB 860,000 MHz | 1.000 GHz 100.000 kHz 903.84615 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -47.11 dBm -34.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99075 GHz -42.22 dBm -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85604 GHz -42.89 dBm -29.89 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86003 GHz -43.02 dBm -30.02 dB
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30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -58.57 dém -45.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 676.32059 MHz -58.59 dém -45.59 dB
860,000 MHz 1,000 GHz | 100,000 kHz 940.34965 MHz -57.56 dBm -44,56 dB 860.000 MHz | 1.000 GHz 100,000 kHz 963.56643 MHz -57.74 dBm -44.,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.40 dém -34.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.38 dBm -34.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -42.22 dBm -29.22 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.84777 GHz -42.08 dBm -29.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740120B

LTE Band 5/ 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
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30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -57.72 dBm -44.72 dB 30.000 MHz 815.000 MHz 100.000 kHz 745.75837 MHz -55.29 dBm -42.29 dB
860,000 MHz 1,000 GHz | 100,000 kHz 948,74126 MHz -57.66 dBm -44.66 dB 860,000 MHz | 1.000 GHz 100.000 kHz 899.79021 MHz -57.81 dBm -44,81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64908 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64908 GHz -47.07 dBm -34.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42.14 dBm -29.14 d& 3.000 GHz 7.000 GHz | 1.000 MHz 6.99225 GHz -42.34 dBm -29.34 d&
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T
[ )i ] QNI &8 ( )¢ ) QINITIAD &8

Date: 15.APR.2017 09:41:28

Date: 15.APR 2017 09:42:22

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (thnrk PARS Limit (i!mrk PARS
BPURIOUS L INE_ABS PABS 10 ddRE—$PURIOUS | INE ABS PABS
I & 1
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBrr
-30 dl
40 d8
O ey i e oo e AAL
» had » -
-50 dBi
-70 dB
-80 db
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -58.58 dBm -45.58 dB 30.000 MHz 815.000 MHz 100.000 kHz 737.51999 MHz -58.69 dBm -45.69 dB
860,000 MHz 1,000 GHz | 100,000 kHz 939.37063 MHz -57.67 dém -44,67 dB 860.000 MHz | 1.000 GHz 100,000 kHz 968.18182 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.37 dém -34.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.25 dBm -29.25 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99275 GHz -42.29 dBm -29.29 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86103 GHz -43.12 dBm -30.12 dg 7.000 GHz 9.000 GHz 1.000 MHz 7.86153 GHz -42.81 dBm -29.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740120B

LTE Band 5/ 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30.000 MHz 815.000 MHz 100.000 kHz 745.36607 MHz -58.32 dBm -45.32 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -57.71 dBm -44.71 dB
860,000 MHz 1,000 GHz | 100.000 kHz 929.86014 MHz -57.62 dBm -44.62 dB 860,000 MHz 1.000 GHz 100.000 kHz 872.93706 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.31092 GHz -47.73 dBm -34.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.07 dBm -29.07 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99325 GHz -42.16 dBm -29.16 dB
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30.000 MHz 815.000 MHz 100.000 kHz 708.88181 MHz -58.36 dBm -45.36 dB 30.000 MHz 815.000 MHz 100.000 kHz 709.27411 MHz -58.44 dBm -45.44 dB
860,000 MHz 1,000 GHz | 100.000 kHz 987.76224 MHz -57.81 dBm -44.81 dB 860,000 MHz 1.000 GHz 100.000 kHz 873.35664 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.91 dBm -33.91dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.08 dBm -29.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -42.19 dBm -29.19 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86403 GHz -43,10 dBm -30.10 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -42.93 dBm -29.93 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG740120B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -57.91 dBm -44.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 752.42754 MHz -58.48 dBm -45.48 dB
860,000 MHz 1,000 GHz | 100,000 kHz 924.12587 MHz -57.71 dBm -44.71 dB 860,000 MHz | 1.000 GHz 100.000 kHz 954.75524 MHz -57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66408 GHz -47.42 dBm -34.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99225 GHz -47.54 dBm -34.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42.24 dBm -29.24 d& 3.000 GHz 7.000 GHz | 1.000 MHz 6.99625 GHz -42.10 dBm -29.10 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.86553 GHz -43,02 dBm -30.02 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -43.00 dBm -30.00 dB
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30.000 MHz 815.000 MHz 100.000 kHz 766.55047 MHz -58.52 dBm -45.52 dB 30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -57.67 dém -44.67 dB
860,000 MHz 1,000 GHz | 100,000 kHz 976.43357 MHz -57.46 dBm -44,46 dB 860.000 MHz | 1.000 GHz 100,000 kHz 952.93706 MHz -57.86 dBm -44.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.18 dBm -34.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.59 dBm -33,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85027 GHz -42.05 dBm -29.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86103 GHz -42.92 dBm -29.92 db 7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -42.95 dBm -29.95 dB
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Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0033
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0008
10 Normal Voltage 0.0080 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0109
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.0 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 5/ 1.4MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm) | ERP(W)
Lowest 3 1 5.99 0.0040 17.62 0.0578
Middle QPSK 3 1 7.00 0.0050 17.79 0.0601
Highest 3 1 7.85 0.0061 18.03 0.0635
Lowest 1 3 5.15 0.0033 16.71 0.0469
Middle 16QAM 1 3 5.15 0.0033 16.71 0.0469
Highest 1 3 7.07 0.0051 17.28 0.0535
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 5.95 0.0039 17.54 0.0568
Middle QPSK 1 0 6.84 0.0048 17.75 0.0596
Highest 1 0 7.84 0.0061 17.97 0.0627
Lowest 1 0 5.20 0.0033 16.75 0.0473
Middle 16QAM 1 0 6.11 0.0041 17.03 0.0505
Highest 1 0 7.08 0.0051 17.28 0.0535
Limit ERP < 7W Result PASS
LTE Band 5 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 5.96 0.0039 17.56 0.0570
Middle QPSK 1 0 6.71 0.0047 17.70 0.0589
Highest 1 0 7.61 0.0058 17.90 0.0617
Lowest 1 0 5.24 0.0033 16.78 0.0476
Middle 16QAM 1 0 5.98 0.0040 16.95 0.0495
Highest 1 0 6.88 0.0049 17.16 0.0520
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 0 6.00 0.0040 17.49 0.0561
Middle QPSK 1 0 6.58 0.0045 17.65 0.0582
Highest 1 0 7.37 0.0055 18.02 0.0634
Lowest 1 25 5.54 0.0036 16.80 0.0479
Middle 16QAM 1 25 6.17 0.0041 16.93 0.0493
Highest 1 25 6.75 0.0047 17.06 0.0508
Limit ERP < 7W Result PASS
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Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1696 -57.77 -13 -44.77 -66.8 -64.82 0.53 9.73 H
2544 -55.97 -13 -42.97 -67.9 -63.98 0.67 10.83 H
3392 -54.67 -13 -41.67 -68.64 -64.03 0.77 12.28 H
H
H
H
Highest H
1696 -58.50 -13 -45.50 -67.2 -65.55 0.53 9.73 Vv
2544 -54.99 -13 -41.99 -67.57 -63 0.67 10.83 V
3392 -54.03 -13 -41.03 -68.13 -63.39 0.77 12.28 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::: ) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1688 -58.20 -13 -45.20 -67.26 -65.23 0.53 9.71 H
2536 -56.73 -13 -43.73 -68.58 -64.74 0.66 10.82 H
3384 -53.46 -13 -40.46 -67.41 -62.79 0.77 12.25 H
H
H
H
Highest H
1688 -58.45 -13 -45.45 -67.2 -65.48 0.53 9.71 V
2536 -55.29 -13 -42.29 -67.98 -63.3 0.66 10.82 V
3384 -54.60 -13 -41.60 -68.64 -63.93 0.77 12.25 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number :B2-10f2
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LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (IQI:,:) Limit Reading Power loss Gain Po'?:f;)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1688 -57.44 -13 -44.44 -66.38 -64.47 0.53 9.71 H
2536 -56.94 -13 -43.94 -68.83 -64.95 0.66 10.82 H
3376 -54.81 -13 -41.81 -68.81 -64.12 0.77 12.23 H
H
H
H
Highest H
1688 -57.75 -13 -44.75 -66.49 -64.78 0.53 9.71 vV
2536 -55.32 -13 -42.32 -68.01 -63.33 0.66 10.82 Vv
3376 -54.55 -13 -41.55 -68.63 -63.86 0.77 12.23 V
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna A
Channel Frf:nl:fzn;: v (5::: ) (Ialg::) Limit Reading Power loss Gain Pol?:/z\';l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1680 -57.97 -13 -44.97 -66.88 -64.99 0.53 9.70 H
2520 -54.75 -13 -41.75 -66.63 -62.75 0.66 10.81 H
3352 -54.90 -13 -41.90 -69.01 -64.14 0.76 12.16 H
H
H
H
Highest H
1680 -56.51 -13 -43.51 -65.18 -63.53 0.53 9.70 V
2520 -55.35 -13 -42.35 -68 -63.35 0.66 10.81 V
3352 -54.43 -13 -41.43 -68.57 -63.67 0.76 12.16 V
\
\'
\'
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number :B2-20f2
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